
Operation & Maintenance Manual 
Sewage treatment plant

December 2018

Appendix A: Reagent MSDS Sheets





SAFETY DATA SHEET
SDS00221

Sodium Hypochlorite 12%

Preparation Date:  09/Feb/2018 Version:  4

1. IDENTIFICATION

Product identifier

Product Name Sodium Hypochlorite 12%

Other means of identification

Product Code(s) SDS00221

Synonyms Sodium oxychloride; Soda bleach liquor; Javel water; Clorox; Javex.

Recommended use of the chemical and restrictions on use

Recommended Use Chemical intermediate Bleaching agent Laboratory reagent. Pulp and paper.
Water treatment. Disinfectant

Restricted Uses No information available

Emergency telephone number

24 Hour Emergency Phone Number (CANUTEC): 1-888-226-8832 (1-888-CAN-UTEC)
[...]
accordance with this local regulations and policies before a worker enters the confined space. 
A confined space program is a written document that would include: a method for recognizing 
each confined space to which the program applies; a method for assessing the hazards to 
which workers may be exposed; a method for the development of confined space entry plans; a 
method for training workers; and, an entry permit system. 
 
2.7 Fire Safety 
 
Exposed hot surfaces can create potential burn/ignition hazards.  Blowers and air compressors 
compress ambient air, causing heat to be generated.  This heat can bring the temperature of the 
air compressor head and blower piping to a level that can cause burns to exposed flesh. 
Follow local laws and regulations with respect to Fire Safety and regulations. 
 
2.8 Responsibility for Safety  
 
2.8.1 Management 
 
Management is responsible for providing a safe working environment. This is accomplished 
partly by: 

 Ensuring that all facilities and equipment are built and maintained in accordance with the 
appropriate safety standards 

 Providing adequate funds for equipment and plant maintenance  

 Establishing, promoting, and enforcing a safety policy 
 Establishing a safety training program 

 Supplying easy accessible eyewash and first-aid stations and proper personal protective 
equipment (PPE) for personnel servicing wastewater treatment facility. 

 
2.8.2 Worker 

 To develop a positive and professional attitude towards safety. 

 To avoid mistakes caused by indifference to safety, poor work habits, lack of 
attentiveness, rushing the job, failure to observe established safety procedures and poor 
physical condition. 

 
 
 
Remember the “ABC” of accident prevention:  
ALWAYS BE CAREFUL!!! 
 
 
 

 



 
 

 
newterra O&M Manual                                                                                                 17 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 
 

In addition to “being careful”, it is the responsibility of all workers to: 

 Work in accordance with established safety procedures 

 Follow the established safety rules 

 Wear appropriate personal protective equipment (PPE) 

 Report all accidents, no matter how minor 

 Report potential safety hazards 

 Participate in safety programs 

 
2.8.3 Plant Safety – Simple Rules to Follow 
 

 
Common sense plays a very important part in  
the safe operation of any type of plant! 
 
 
 
 

 Wear the appropriate personal protective equipment at all times.   

 Keep walkways clear of snow and ice, and loose objects such as pails, shovels, tools, etc. 

 Clean up spills of oil, grease, chemicals, or other substances immediately. 

 Keep all tools and similar equipment clean, in good condition, and properly stored when 
not in use. 

 Replace all manhole covers, access trap doors, etc. as soon as possible. Erect a safety 
barrier if it is necessary to leave the opening uncovered. 

 Wear a safety belt whenever there is the possibility of falling even a short distance, or 
when working over water. 

 Lock out and tag electrical equipment before working on it or the associated equipment. 

 Ensure that moving machinery is properly guarded. Wear ear protection in noisy 
environments. 

 Ensure that fire-fighting equipment is in good working condition. 
 



 
 
 

 
newterra O&M Manual                                                                                                 18 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 

2.9 Hazard Warning Signs/Symbols  
 
Below is a sample of possible hazard warning signs/symbols that may be provided with the 
newterra system.  It is recommended that the operator become familiar with the warning signs in 
the system. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

  



 
 
 

 
newterra O&M Manual                                                                                                 19 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 

 
2.10 First aid 
 
First aid is emergency care given immediately to an injured person. The purpose of first aid is to 
minimize injury and future disability. In serious cases, first aid may be necessary to keep the 
victim alive. 
 
It often consists of a one-time, short-term treatment and requires little technology or training to 
administer. First aid can include cleaning minor cuts, scrapes, or scratches; treating a minor 
burn; applying bandages and dressings; drinking fluids to relieve heat stress, etc. 
 
Operators must know the location of emergency telephone number(s), First Aid Kits, emergency 
eye wash stations and first aid attendant(s). 
 
In over 98% of locations in the United States and Canada, dialing "9-1-1" from any telephone 
will link the caller to an emergency dispatch office—called a Public-Safety Answering Point 
(PSAP) by the telecom industry—which can send emergency responders to the caller's location 
in an emergency. In approximately 96 percent of the U.S., the Enhanced 9-1-1 system 
automatically pairs caller numbers with a physical address. 
 
Follow local laws and regulations with respect to First Aid procedures and reporting. 
  



 
 
 

 
newterra O&M Manual                                                                                                 20 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 

 
2.10.1 CPR Poster 

 

 



 
 
 

 
newterra O&M Manual                                                                                                 21 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 

 



 
 
 

 
newterra O&M Manual                                                                                                 22 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 

3.0 WASTEWATER TREATMENT PLANT DESIGN BASIS 
This section presents the design basis of the newterra MicroClearTM Membrane Bioreactor 
(MBR) Wastewater Treatment Plant (WWTP), including the influent constituent loading rates, 
hydraulic capacity and specifications for the membrane module and cassettes used. This 
section also includes a list of prohibited chemicals that should not be added to the influent 
wastewater and chemicals that should not come in contact with the membranes. The system is 
designed to meet effluent discharge criteria presented in this section below. 
 
3.1 newterra MicroClearTM  MBR Process Specification 
 

Design loading SI Units 
Design Hydraulic Load 96 m3/d 

Organic Load 87.1 
kgBOD/d 

TKN Load 12.5 
kgTKN/d 

 Phosphorus Load 1.15 
kgTP/d 

  
Process Tanks  SI Units 

Three (3) Oil & Grease Tanks (TNK-101/TNK-102/TNK-103) with a total 
volume 

12 m3 

One (1) Equalization Tank (TNK-301) with effective volume 40 m3 

One (1) Pre-Anoxic Tank (TNK-401) with effective volume 46 m3 

Two (2) Aeration Tanks (TNK-501/TNK-502) with total effective volume 76.5 m3 
One (1) Post-Anoxic Tank (TNK-401) with effective volume 8.6 m3 

Two (2) Membrane Tanks (TNK-601/TNK-602) each with effective volume 8.0 m3 
Two (2) Sludge Holding Tank (TNK-901) each with effective volume 7.0 m3 

  
Membrane Bioreactor (MBR) including anoxic tanks, aeration tanks and 
membrane tanks - total effective volume 

147.1 m3 

Design Hydraulic Retention Time (HRT) 36.8 h 
Sludge Age 26.5 d 

Mixed Liquor Return Ratio - from Membrane Tank to Aerobic Tanks 5 x 

Mixed Liquor Return Ratio - from Aerobic Tanks to Pre-Anoxic Tank 8 x 

Design net flux (average) 13 LMH 
 Design Sludge Wasting Rate 5.36 m3/d 

Minimum design operating temp 10 oC 



 
 
 

 
newterra O&M Manual                                                                                                 23 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 

 
3.2 MicroClearTM MB2-2 Membrane Module Characteristics 
 

MicroClearTM MB2-2 membrane module SI Units 

MB2-2 modules in MBR 2 

MCXL cassettes in MB2-2 module 20 

Total Area of MB2-2 module 160 m2 

MB2-2 Module Dimensions (L x W x H) 
1.302 m x 1.124 

m x 1.379 m 

Housing materials Stainless steel 
 
3.3 MicroClearTM MCXL Membrane Cassette Characteristics 
 

MicroClearTM MCXL membrane cassette   

Membrane Material 
Polyethersulfone 

(PES) 
Individual Cassette Area  8 m2 

Pore  Size 0.04 μm 
Cut Off 150 kDalton 

Filtration Pressure  0.1 – 0.25 bar 
Backwash Pressure 0.07 – 0.1 bar 

Cassette Dimension 
0.416 m x 0.209 

m x 0.490 m 
 

 
  
 
 
 

 
 
 

 
 
 
 
 
 
 
 
 

 
 
 

MicroClearTM MB2-2 
membrane module 

MicroClearTM MCXL 
membrane cassette 



 
 
 

 
newterra O&M Manual                                                                                                 24 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 

3.4 Influent/Effluent Wastewater Characteristics 
 
The newterra MBR shall treat wastewater from the mine camp with the following characteristics 
upon entering the newterra MBR. 
 
 

 
 
3.5 Estimated Chemical Consumption 
 

Consumable   Usage Rate 
Purpose Name Value Unit Value Unit 

Supplemental Alkalinity Dry Soda Ash 6.28 kg/d 2292 kg/year 

Phosphorus Removal  Liquid Alum, 48% 14.6 L/d 5346 L/year 
Nitrate Removal MicroC 2000 16.5 L/d 6025 L/year 

Membrane Cleaning Sodium 
Hypochlorite, 12% - L/d 150 L/year 

 
  

Parameters Unit Influent* Effluent 
pH s.u. 6 - 9 6.5 – 8.5 

Fat, Oil, Grease (FOG) mg/L < 30 < 5 

Biological Oxygen Demand (BOD) mg/L 907.5 < 25 

Total Suspended Solids (TSS) mg/L 262.5 < 25 
Total Kjeldahl Nitrogen (TKN) mgN/L 130 - 
Unionized Ammonia Nitrogen (NH3-
N) mgN/L - < 1.25 
Nitrate Nitrogen (NO3-N) mgN/L - < 5 
Total Phosphorus (TP) mgP/L 12 < 0.5 
Fecal Coliform CFU/100mL - < 200** 
Total Residual Chlorine mg/L - < 0.02 

Alkalinity (assumed) mg/L as CaCO3 471 - 
Total Dissolved Solids(TDS) mg/L < 1,200 - 



 
 
 

 
newterra O&M Manual                                                                                                 25 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 

Fats, oils and grease (FOG) must be removed prior to MBR. 
Removing of FOG significantly reduces membrane fouling, 
foaming potential and increases aeration efficiency.  

 
3.6 Prohibited Items 
 
The raw wastewater should not contain any of the following substances:  

 Hydrocarbons – lubricants, gasoline, diesel, etc.; 
 Paints, solvents, silica, silicones and polymers; 
 Antibacterial solutions, and products with quaternary ammonia; 
 Large quantities of chemicals such as water softener, disinfectants, strong acids & 

alkalis, pesticides or photographic chemicals;  
 Silicone based defoamers; 
 Non-biodegradable solid waste (plastic, rubber products, disposable diapers, etc.); 
 High amount of metals, such as iron, magnesium, calcium, barium and strontium.  

 
        
TOXIC MATERIALS SHOULD NOT BE THROWN INTO THE DRAIN! 
 
 

 
3.7 Removal of Oily Materials 
 
The wastewater must pass through a grease trap (or similar facility for grease/fat removal), if 
there is kitchen usage onsite. The large amount of oil and fat can harm treatment facility (e.g., 
clogging pumps and piping and cause foaming in the aeration tank). To avoid premature 
membrane fouling, maximum FOG concentrations should not exceed 30 mg/L. 
 
 
 
 
 
 
The raw wastewater should also comply with the following compatibility chart. The lipophilic 
substances concentration must be lower than 50 mg/L. 
  



 
 
 

 
newterra O&M Manual                                                                                                 26 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

 (800) 420-4056 / www.newterra.com 

 
3.8 MicroClearTM Membrane Compatibility Chart 
 

Group Substances Compatibility 

Chlorinated solvents Methylene Chloride, Chloroform, Carbon 
Tetrachloride, Chlorobezene, Trichloroethane 
(<1%) 

Not 
recommended 

Esters Ethyl Acetate, Butyl Acetate, Butyl Acrylate 
(<1%) 

Not 
recommended 

Ethers Ethyl Ether, Polyethylene Oxide (<1%) Not 
recommended 

H2O2 <2000 ppm Very good 
Inorganic acids HF, HCI, H2SO4 pH 0 - 14 
Ketones Acetone, Methyl Ethyl Ketone Not 

recommended 
NaOCI 100,000 ppm x h Very good 
Organic acids Sulfamic Acid, Formic Acid,  Oleic Acid,  

Sulfonic Acid, Acetic Acid, Acrylic Acid, Lactic 
Acid 

pH 0 - 14 

Phenols  Not 
recommended 

Silicones  Not 
recommended 

Alcohols Ethanol, Butanol, Isopropranol (<50%) Good 

Aldehydes Formaldehyde (<1%) Very good 
Alkali  pH 0 - 14 
  Dimethyl Formamide, Dimethyl, Acetamid   

Dioxane, N-Methyl, Pyrrolidone, Tetramethyl 
Acetamide 

Not 
recommended 

Aprotic Solvents Benzene, Toluene, Xylene, Anthracene, 
Naphatalene, Gasoline 

Not 
recommended 

Aromatic 
hydrocarbon 

Methoxyethanol, Ethoxyethanol, 
Buthoxyethanol 

unknown 

 



 
 
 

 
newterra O&M Manual                                                                                                 27 
© 2017 by newterra, ltd. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of newterra ltd. 

newterra ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 